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The Assistant Engineer (QC)

- 5 24,60
Quality Control Lab., DUSIB AV ALK P
vikas Kuteer, ITO, New Delhi — S BFER 2919
Part |
Dispatch No D81 L &L bUsa] 211 4n]p =0 Y baee 1301
Sub: Testing of Bricks/Brick tiles for Compressive Streng th/Dimension.
A.L.No.=>3 /E.E.D.D-VIVDUSIB/20/9-12 /D- 2.0 Dated: E8-0/-3018".

Name of work:- MLA MD pf)[ﬁ
Sub Head: Y ovidim ond chyf enent antele /:bwm\gm'- i lones and Conet- d}
Swehains in lrdista " Masikel, ricar Grotudwsg of Hack-36, Tollokpuil.

1. Details from where sample is collected =~ - from site
2. Name of Circle/Division B L o B e e P
3. Name of Executive Engineer ---5h. Ram Das

.Sk VYeex Rohkadurs
S SN Khusiane
MabrndeH . Singh ‘
Sh. Veerx. Pobadust. (AED .

4. Name of Assistant Engineer

Name of Junior Engineer

5
6. Name of Contractor/Agency

7. Name of Officer collecting sample
8

9

Date of collection: e Rt
. Date of Testing 6.z 2:14%
10. Quantity of sample sent for testing: Y el
11. Identification Mark: NRE
12. Class designation: FPT‘ fRicl c@ T
Sl LA

13. No. of specimen sent for testing:
Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample/

samples marked-H& S __has/have been taken in my presence which rm@tm---—--\q/mntity

of works/supply made at site/store.

Signature of AE signature of Contractor Signature of Officer
incharge of work taking sample (EE/AE)
Part I TEST REPORT

No. SE (QC)/AE (Lab.)/20q-18 /D- 22U & Date: 61]o2{18
TestNo. 266° Date: ¢+ 2-1B

Date of Receipt: péfq/f e
Date of Testing: eb ['Vf’L%

MPRESSIVE STRENGTH MBE

['s.No Dimensions Maximum Compressive Av. Comp.

Length Width Area Strength. Strength Strength.

(cms) {cms) (sq.cm) Failure (T) Failure (kg/sqll.cm) K| sq.cm :
[ I Ba .50 e V300 1y e qubs BRTTR T & Bl
1 2. P I to:go 23630 e %x!r\] Ay
e 2200 Mo WYy 40 19.0 T RTA
4 sape | 1990 EMIOY pI W Lf;ﬂ} Qo.qy__ e —
[ 330 |0 \;\\ 250§ s e ar 92:46
Tested in my presence S — i

LN L_.
~{B) DIMENSION TEST FOR 20 BRICKS MW}J gty 7 1A

i Length :
2. Wwidth : ——— awb gt e
3. Height :

Only testing has been conducted in this laboratory. The sample/samplas has/kave been collected and
handed over by the field staff of the concerned division.
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\) Assistant Engineer (QC-kai) -6]'1»1141,

_DUSIB, Vikas Kutir, ITO
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